
 

   

 
ORDER NO. R3-2017-0021 

NPDES NO. CA0048160 
 

WASTE DISCHARGE REQUIREMENTS  
FOR THE GOLETA SANITARY DISTRICT WATER RESOURCE RECOVERY FACILITY  

DISCHARGE TO THE PACIFIC OCEAN 
 

The following Discharger is subject to waste discharge requirements as set forth in this Order: 
 

Table 1. Discharger Information 
Discharger Goleta Sanitary District 
Name of Facility Goleta Sanitary District Water Resource Recovery Facility 

Facility Address 
One William Moffett Place 
Goleta, CA 93445-9735 
Santa Barbara County 

 
Table 2. Discharge Location 

Discharge 
Point Effluent Description Discharge Point 

Latitude 
Discharge Point 

Longitude Receiving Water 

001 Secondary Treated 
Municipal Wastewater  34º 25’ 19” N 119º 49’ 56” W Pacific Ocean 
[...]
D. Final Effluent Limitation Considerations .......................................................................... F-21 
1. Anti-Backsliding Requirements ................................................................................ F-21 
2. Antidegradation Policies.......................................................................................... F-22 
3. Stringency of Requirements for Individual Pollutants................................................ F-22 
4. Summary of Final Effluent Limitations – Discharge Point No. 001............................. F-22 

E. Interim Effluent Limitations   Not Applicable ................................................................. F-26 
F. Land Discharge Specifications  Not Applicable ............................................................ F-26 
G. Recycling Specifications ................................................................................................. F-26 

V. Rationale for Receiving Water Limitations .............................................................................. F-27 
A. Surface Water ................................................................................................................ F-27 
B. Groundwater  Not Applicable....................................................................................... F-28 

VI. Rationale for Monitoring and Reporting Requirements ............................................................ F-28 
A. Influent Monitoring.......................................................................................................... F-28 
B. Effluent Monitoring ......................................................................................................... F-28 
C. Whole Effluent Toxicity Testing Requirements ................................................................ F-28 
D. Land Discharge Monitoring Requirements  Not Applicable ........................................... F-28 
E. Reclaimed Water Specifications ..................................................................................... F-28 
F. Receiving Water Monitoring............................................................................................ F-29 
G. Other Monitoring Requirements ...................................................................................... F-29 

VII. Rationale for Provisions ......................................................................................................... F-29 
VIII. Public Participation ................................................................................................................ F-31 
  



 
GOLETA SANITARY DISTRICT ORDER NO. R3-2017-0021 
WATER RESOURCE RECOVERY FACILITY NPDES NO. CA0048160 
 

 
ATTACHMENT F – FACT SHEET F-2 

 
Tables 

 
Table F-1. Facility Information ......................................................................................................... F-3 
Table F-2. Historic Effluent Limitations and Monitoring Data............................................................. F-5 
Table F-3. Historic Effluent Limitations and Monitoring Data, Protection of Marine Aquatic Life ......... F-6 
Table F-4. Historic Effluent Limitations and Monitoring Data for Non-Carcinogens and Carcinogens . F-6 
Table F-5. Basin Plan Beneficial Uses ............................................................................................. F-9 
Table F-6. Ocean Plan Beneficial Uses ........................................................................................... F-9 
Table F-7. Secondary Treatment Requirements............................................................................. F-12 
Table F-8. Technology-Based Effluent Limitations ......................................................................... F-13 
Table F-9. RPA Results................................................................................................................. F-17 
Table F-10. Pollutants Having Background Concentrations ............................................................ F-21 
Table F-11. Final Effluent Limitations............................................................................................. F-22 
Table F-12. Final Effluent Limitations, Protection of Marine Aquatic Life ......................................... F-23 
Table F-13. Final Effluent Limitations – Protection of Human Health – Non-Carcinogens ................ F-24 
Table F-14. Final Effluent Limitations – Protection of Human Health – Carcinogens ....................... F-24 
  



 
GOLETA SANITARY DISTRICT ORDER NO. R3-2017-0021 
WATER RESOURCE RECOVERY FACILITY NPDES NO. CA0048160 
 

 
ATTACHMENT F – FACT SHEET F-3 

ATTACHMENT F – FACT SHEET 

As described in section II.B of the Order, the Central Coast Water Board incorporates this Fact Sheet 
as findings of the Central Coast Water Board supporting the issuance of this Order. This Fact Sheet 
includes the legal requirements and technical rationale that serve as the basis for the requirements of 
this Order. 

This Order has been prepared under a standardized format to accommodate a broad range of 
discharge requirements for Dischargers in California. Only those sections or subsections of this Order 
that are specifically identified as “not applicable” have been determined not to apply to this Discharger. 
Sections or subsections of this Order not specifically identified as “not applicable” are fully applicable to 
this Discharger. 

I. PERMIT INFORMATION 

The following table summarizes administrative information related to the facility. 

Table F-1. Facility Information 
WDID 3 420102001 
Discharger Goleta Sanitary District 
Name of Facility Goleta Sanitary District Water Resource Recovery Facility 

Facility Address 
One William Moffett Place 
Goleta, CA 93117 
Santa Barbara County 

Facility Contact, Title and 
Phone Steve Wagner, General Manager, (805) 967-4519 
Authorized Person to Sign 
and Submit Reports Steve Wagner, General Manager, (805) 967-4519 
Mailing Address One William Moffett Place, Goleta, CA 93117 
Billing Address Same as mailing address 
Type of Facility POTW 
Major or Minor Facility Major 
Threat to Water Quality 2 
Complexity A 
Pretreatment Program Yes 
Recycling Requirements 3.3 million gallons per day (MGD) 
Facility Permitted Flow 7.64 MGD 
Facility Design Flow 9.8 MGD 
Watershed Goleta Slough 
Receiving Water Pacific Ocean 
Receiving Water Type Ocean waters 

 
A. The Goleta Sanitary District (hereinafter Discharger) is the owner and operator of a municipal 

wastewater treatment plant that treats wastewater from the service areas of the Goleta 
Sanitary District, the Goleta West Sanitary District, the University of California at Santa 
Barbara, the Santa Barbara Municipal Airport, and certain Santa Barbara County facilities.  
The Discharger also produces tertiary-treated recycled water for landscape irrigation and 
other incidental uses. 



 
GOLETA SANITARY DISTRICT ORDER NO. R3-2017-0021 
WATER RESOURCE RECOVERY FACILITY NPDES NO. CA0048160 
 

 
ATTACHMENT F – FACT SHEET F-4 

For the purposes of this Order, references to the “discharger” or “permittee” in applicable 
federal and state laws, regulations, plans, or policy are held to be equivalent to references to 
the Discharger herein. 

B. The Facility discharges wastewater to the Pacific Ocean, a water of the United States. The 
Discharger was previously regulated by Order No. R3-2010-0012 and National Pollutant 
Discharge Elimination System (NPDES) Permit No. CA0048160, which was adopted on May 
13, 2010, and expired on September 1, 2015. The terms and conditions of the current Order 
have been automatically continued and remain in effect until new waste discharge 
requirements and NPDES permit are adopted pursuant to this Order. Attachment B provides 
a map of the area around the Facility. Attachment C provides a flow schematic of the Facility. 

Prior to making any change in the point of discharge, place of use, or purpose of use of 
treated wastewater that results in a decrease of flow in any portion of a watercourse, the 
Discharger must file a petition with the State Water Board Division of Water Rights and 
receive approval for such a change. The State Water Board retains the jurisdictional authority 
to enforce such requirements under Water Code section 1211. 

C. The Discharger filed a report of waste discharge and submitted an application for reissuance 
of its waste discharge requirements and NPDES permit on March 5, 2015.  

II. FACILITY DESCRIPTION 

A. Description of Wastewater and Biosolids Treatment 

1. Location and Service Areas. The Facility is located at One William Moffett Place in an 
unincorporated area of Santa Barbara County, California. The plant site is approximately 
10 miles west of the City of Santa Barbara, near the Pacific Coast. The Facility provides 
secondary level treatment for the Goleta Sanitary District, the Goleta West Sanitary 
District, University of California, Santa Barbara, and the Santa Barbara Airport, which 
each have separate collection systems. The total population served is estimated to be 
97,238. 

2. Collection System. Over 190 miles of pipelines collect wastewater that flows almost 
entirely by gravity to pump stations located in each agency's service area. These stations 
pump the flow to the treatment facility. 

3. Wastewater Treatment. Influent from the collection system of each agency is pumped to 
the treatment plant headworks where raw wastewater flows through a bar screen that 
removes large debris. Influent is then routed to aerated grit tanks where sand and grit are 
allowed to settle out, then are dewatered and sent to a landfill. Wastewater then flows 
into one of three primary clarifiers where solids settle to the bottom and floatable 
materials are mechanically collected and pumped to the digesters.  

The Discharger completed a substantial upgrade of the Facility in December 2013, 
allowing the plant to achieve full secondary treatment. The primary effluent moves to a 
biofilter to trickle over plastic media where bacteria feed on organic wastes and then 
flows to an aeration basin. A portion of the secondary process flow can be diverted to the 
reclamation facilities for tertiary treatment with gravity filters. The remaining secondary 
effluent flows to the head of the chlorine contact channel where sodium hypochlorite is 
injected to kill bacteria in the effluent. Prior to discharge into the ocean, sodium bisulfite 
is added for dechlorination, thus completing the disinfection process. 



 
GOLETA SANITARY DISTRICT ORDER NO. R3-2017-0021 
WATER RESOURCE RECOVERY FACILITY NPDES NO. CA0048160 
 

 
ATTACHMENT F – FACT SHEET F-5 

4. Biosolids Management. Settleable solids and floatable materials from the primary 
clarifiers are treated in three heated anaerobic sludge digesters for a minimum of 15 
days. Sludge from the digesters then flows to one of two stabilization basins. Stabilized 
sludge is dredged from the bottom of the basins and is dewatered by two new screw 
presses. The digested supernatant from the three anaerobic digesters can also be 
diverted from the stabilization basins directly to the screw presses for dewatering. 

5. Recycled Water Production.  Using coagulation, flocculation, filtration, and chlorination 
processes, up to 3.3 MGD (or 11,400 m3/day) of its municipal wastewater is tertiary-
treated to meet Title 22 Water Recycling Criteria.  Since 1991 and in accordance with 
Waste Discharge Requirements Order No. 91-03, the Discharger provides recycled 
wastewater to the Goleta Water District for landscape irrigation and incidental uses, such 
as dust control and compaction at construction sites. 

B. Discharge Points and Receiving Waters 

Effluent is discharged to the Pacific Ocean through an outfall pipe located 5,800 feet from 
shore that terminates at a depth of approximately 92 feet below sea level. The diffuser 
utilizes 36 four-inch diameter ports to achieve a minimum initial dilution of 122 parts seawater 
for every part effluent (122:1). 

C. Summary of Existing Requirements and Self-Monitoring Report (SMR) Data 

Effluent limitations contained in the existing Order for discharges from 
Discharge Point No. 001 (Monitoring Location EFF-001) and representative monitoring data 
from the term of the previous Order are as follows: 

Table F-2. Historic Effluent Limitations and Monitoring Data 

Parameter Units 

Effluent Limitation Monitoring Data 
(From September 2010 – To June 2015) 

Average 
Monthly 

Average 
Weekly 

Instantaneous 
Maximum 

Highest 
Average 
Monthly 

Discharge 

Highest 
Average 
Weekly 

Discharge 

Highest 
Instant 

Max 
Discharge 

Biochemical 
Oxygen Demand 
5-day @ 20°C 
(BOD5)[1] 

mg/L 98 --- 150 91 --- 149 

lbs/day[1] 6,240 --- 9,560 225 --- 796 

Total Suspended 
Solids (TSS)[1] 

mg/L 63 --- 100 54 --- 95 

lbs/day[1] 4,010 --- 6,370 345 --- 828 

Oil and Grease 
mg/L 25 40 75 21 28 30 

lbs/day[1] 1,590 2,550 4,780 NR NR NR 
Settleable Solids mL/L/hr 1.0 1.5 3.0 0.45 0.56 1.6 
Turbidity NTU 75 100 225 54 61 85 

pH standard 
units 6.0 – 9.0 at all times 6.1 – 7.8 

NR – Not Reported 
[1] Mass emission rates for the previous Order w ere based on the annual monthly average f low  of 7.64 MGD. 
 

 



 
GOLETA SANITARY DISTRICT ORDER NO. R3-2017-0021 
WATER RESOURCE RECOVERY FACILITY NPDES NO. CA0048160 
 

 
ATTACHMENT F – FACT SHEET F-6 

Table F-3. Historic Effluent Limitations and Monitoring Data, Protection of Marine Aquatic Life 

Parameter Units 
Effluent Limitation Monitoring Data From 

From September 2010 – June 2015 
6-

Month 
Median 

Maximum 
Daily 

Instant 
Max 

Highest 6-
Month 

Median 

Highest 
Maximum 

Daily 

Highest 
Instant 
Max 

Arsenic µg/L 618 3,570 9,474 1.66 21 21 
Cadmium µg/L 123 492 1,230 0.20 0.5 0.5 
Chromium VI µg/L 246 987 2,460 3 8 8 
Copper µg/L 125 1,232 3,446 35 120 120 
Lead µg/L 246 987 2,460 0.73 13 13 
Mercury µg/L 4.9 20 49 30 30 30 
Nickel µg/L 615 2,460 6,150 8.7 20 20 
Selenium µg/L 1,845 7,348 18,450 NR 997 997 
Silver µg/L 67 325 841 0.509 1.0 1.0 
Zinc µg/L 1,484 8,864 23,624 56 100 100 
Cyanide µg/L 123 492 1,230 NR 1.86 J 1.86 J 
Total Chlorine 
Residual µg/L 246 984 7,380 280 300 300 

Ammonia mg/L as N 73.8 295.2 738 48 58 58 
Acute Toxicity TUa --- 4.0 --- --- 3.4 --- 
Chronic Toxicity TUc --- 123 --- --- 18 --- 
Phenolic 
Compounds 
(non-
chlorinated) 

µg/L 3,690 14,760 36,900 NR <0.00004 <0.00004 

Phenolic 
Compounds 
(chlorinated) 

µg/L 123 492 1,230 NR <1.0 <1.0 

Endosulfan µg/L 1.107 2.214 3.321 NR <0.01 <0.01 
Endrin µg/L 0.246 0.492 0.738 NR <0.041 <0.041 
HCH µg/L 0.492 0.984 1.476 NR NR NR 
Radioactivity pCi/L [1] NR 26 26 

NR = Not Reported 
[1]. Not to exceed limits specif ied in Title 17, Division 1, Chapter 5, Subchapter 4, Group 3, Article 3, Section 30253 of the 

California Code of Regulations. Reference to Section 30253 is prospective, including future changes to any incorporated 
provisions of federal law , as the changes. 

Table F-4. Historic Effluent Limitations and Monitoring Data for Non-Carcinogens and 
Carcinogens 

Parameter Units 
Effluent Limitation Monitoring Data From 

September 2010 – June 2015 
Average Monthly Highest Average Monthly 

Discharge 
Non-carcinogens 
Acrolein µg/L 27,060 <4.1 
Antimony µg/L 147,600 2.0 
Bis(2-chloroethoxy) methane µg/L 541.2 <0.54 



 
GOLETA SANITARY DISTRICT ORDER NO. R3-2017-0021 
WATER RESOURCE RECOVERY FACILITY NPDES NO. CA0048160 
 

 
ATTACHMENT F – FACT SHEET F-7 

Parameter Units 
Effluent Limitation Monitoring Data From 

September 2010 – June 2015 
Average Monthly Highest Average Monthly 

Discharge 
Bis(2-chloroisopropyl) ether µg/L 147,600 <0.41 
Chlorobenzene µg/L 70,110 1.2 
Chromium (III) µg/L 2.34E+07 1.0 
Di-n-butyl phthalate µg/L 430,500 <0.35 
Dichlorobenzenes µg/L 627,300 <0.054 
Diethyl phthalate µg/L 4.06E+06 1.0 
Dimethyl phthalate µg/L 100,860,000 <0.31 
4,6-dinitro-2-methylphenol µg/L 27,060 <0.43 
2,4-dinitrophenol µg/L 492 <0.79 
Ethylbenzene µg/L 504,300 <0.045 
Fluoranthene µg/L 1,845 0.33 